Advice for correct fitting of the kit : Do not fully tighten the bolt until it's ensured that the KIT is correctly aftached and aligned.

Cara pasang yang benar : Jangan sepenuhnya kencangkan baut sampai dipastikan bahwa KIT terpasang dengan benar dan selaras.

1.

=

Open the handle pillion of motorbike by dissasembly od;rfnal b '
( Buka handle pillion sepeda motor dengan melepaskan baut orisinil )

Put part no.3 in to motorbike then Assembly part no.2 ( Short metal part in front and long metal part in rear ) by using part no.4
(Letakan part no.3 di motor kemudian pasang part no.2 ( Part pendek didepan dan part panjang dibelakang ) part no.4)

Note : Put Part no.9 in the

center of “C Metal Plate”

Install the 4P kit in to motorbike ( Ensure left and right bracket position are symetric) by using part no.5,6,7 and 8. Install part no. 9 to 4P bracket.
(Pasang 4P bracket pada motor ( Pastikan posisi bracket kiri dan kanan simetris ) menggunakan part no.5,6,7 dan 8. Install part no. 9 ke bracket 4P)

28
o T
o)
b w
LL)
S
=
~
Q
<
<C
Q
= =
0=<
s

No.72
Rev.1



Advice for correct fitting of the kit : Do not fully tighten the bolt until it's ensured that the KIT is correctly aftached and aligned.

Cara pasang yang benar : Jangan sepenuhnya kencangkan baut sampai dipastikan bahwa KIT terpasang dengan benar dan selaras.

Please tighten all bolts on the motorbike then KIT is ready to be used
(Kencangkan semua baut pada motor kemudian bracket siap digunakan)

Complete Image of Top Fitting ( HOIXD19ST )and 4P ( HOIXD194P) :
Note : *Remove Bushing @15 @10xL5 in part no.5 when you are join assembly HOIXD19ST and HOIXD194P

COMPONENTS / PARTS :
Pos. Ref.
1 HOIXD194P01
2 HOIXD194P02
3  HOIXD194P03
4 HOIXD194P04
5 HOIXD194P05
6 HOIXD194P06
7 HOIXD194P07
8 HOIXD194P08
9 HOIXD194P09

»

1 SET 4P KIT

2 SET Plate Joint Support Front and Rear

2 Bushing @15 @10xL5

4 Bolt M8xL35 + 4 Washer M8

4 Bolt M8xL25 + 4 Washer M8 + *4 Bushing @15 @10xL5
2 Bolt M5xL20 + 2 Sleeve Washer M5 + 2 Washer M5

1 As Joint 4P ADV

2 Bolt M6xL20 + 4 Washer M6 + 2 Nut Nylon M6

2 Plug Plastic 4P + 4 Screw 3.5 x 13

= 8
o T
Uo)
o~
&
=
~
Q
<
<
Q
= 5
o=<
T S

No.72
Rev.1



